<gc>

2.0t-2.5t R 24| W PR 17 82 A X 4=

2.0t-2.5t R Series Internal Combustion Counterbalanced Forklift Truck

FH H X

PARTS CATALOG

W0 SR [ B3 4T PR 7]

HANGCHA GROUP CO., LTD.

06/2018



$ﬂ> LS A R B A 7
< ® HANGCHA GROUP CO., LTD.

2 E kA 400-884-7888

Hutik: A EHTLAE BN 17 I 22 X AH R 2% 666 =

Hi%: 0571-88926666 (EAL5) 85191117

L H: 0571-85131772 W f4%: 311305

M3k http://www.zjhc.cn B BT HEME: sales@zjhc.cn

Address For: OVERSEAS USERS

Address: 666 Xiangfu Road, Lin'an ,Hangzhou,Zhejiang, China
ZIP:311305

Fax: 0086-571-88926789 0086-571-88132890

Web: http://www.hcforklift.com B E-mail: sales@hcforklift.com



W B
1. A “TfHF JLET 2012 7 2.0t~2.5t R R4 &M LRI ZHAE
2. BTk
© HFA AR H b & SR E SR RS, R TS A AR AR N B S B HE S .
@ A H A AT X AR50 A e B P INGOE, Al AR T 78 H S04 A SR s s pmd i 2 RS AR 2 Ak, I TE AR B )
HET LA A, .
3. WIWERMR, USHATHXENES, ) 4GS, IrmEEmERS . ST IEER.
4, YAETEIRE AN, AR E, EEHARAFEHG.
5. MR, RN AL IAIAT S, XS fEA H KPR RN ——1B0, R IR, ST RS T S AR A R AN
AT R AR R
6. XM NE, BITEAFI, HpwaeE@H.
7. T1BE5 0 €2.0t-3.5t R RYIA P EANE TRBAEF).

INFORMATION

I .This catalogue collects all of the parts (components)in series of 2012 Version 2-2.5 ton R fork lift trucks.

Il .Looking up methods:

I ) First looking up the series number of the part (component) in the drawings of the assembly, in which the part (component) is in the
catalogue and then the codes of the drawing and standard of the part (the component) in terms of the series number.

Il ) No noted are all of the interchangeable parts and components ,non-interchangeable parts and components are noted that which model
can be applied, and it will be noted at top righter corner of catalogue and corresponding remark..

III. Model, series Number, code Number of drawing and quantity should be given when ordering the spare parts.

IV. It is recommended to use the parts and components made by us for ideal the service and maintenance.

V. We reserve the right of the change of the truck in construction for improving our products without notice. For the details of changes, pleass
consult with sales department of Hangzhou Forklift Truck Co., Itd.

VI. Container fork lift truck and CP series truck is same except of the lifting system.

VII. Mast see “2.0t-3.5t R Series Internal Combustion Counterbalanced Forklift Truck Mast Parts Catalog .

© 2018 46 f1  HLXLERIR M AR AT © 06/2018 HANGCHA GROUP CO., LTD.



1I

%455 B A

Abbreviations and codes:

® @ ® FERMftE ® @® ® Model numbers

A1,A2 A3 ---reneens BT S A1,A2 A3 =--rnnee ltem,Assy

Assy ................ 1%\}&@22&14: Assy ................. Assembly

INC .................. é,'\ INC .................. Includlng

LPG-Y srerereneneans PR LPG-Y srererrararens Single fuel

LPG-QY «erereeses KU LPG-QY -swseeeeres Daul fuel

IMPCO »sreesseees IMPCO ¥k R4 IMPCO :rresesenes IMPCO Combustion System
BRC -rrrerreeesennns BRC Akl R4t = N O BRC Combustion System




Eh R4t
Felr R4t
NIIRGE
FH RS
BRIIRG
W AR5t
ARG
L

Bl

H 3 CONTENTS

PART I DRIVING SYSTEM-rremmrrssmmessssmmssssssssssssees 1-A
PART 11 STEERING SYSTEM:errereeessmmmrensessssssssssrsseeeee 2_A
PART JII POWER SYSTEM: - eeeeeeeeesreeemueremevesseeeaseeennne 3-A
PART IV BODY SYSTEM:rressemmreessmressssmseesssseressssssessssenssssens 4-A
PART V CONTROLLING SYSTEM -eeoeeereersemreeessnseeseesens 5-A
PART VI HYDRAULIC SYSTEM ccooveeeerereremmmneeeniieeenennneeens 6-A
PART VI ELECTRICAL SYSTEM -c-coceeeeeveeemsmrevereseecninenenens 7-A
PART VI CAB SYSTEM eoeeeremremieeeeesie e, 8-A



® CPC20/25N-RG2/G5
 cPC20/25N-RW10
@ cPC20/25N-RW73
@ cPQD20/25N-RW22
(D cPCD20/25N-RW27
® cPQD20/25N-RW52B-Y
® CcPQ20/25N-RW7-Y
@ cPCD20/25N-RW43
@ cPCD20/25N-RW55
CPC20/25N-RG51
@ cPC20/25N-RG59

Part [

CPCD20/25N-RG2/G5
) CPCD20/25N-RW10
CPCD20/25N-RW73
@ cPQD20/25N-RW21-Y
® cPQD20/25N-RW22B-Y
CPCD20/25N-RW56
® cPQD20/25N-RW7-Y
@ cPCD20/25N-RW43B
) CPCD20/25N-RW55B
€ CPCD20/25N-RG51
@ cPCD20/25N-RG59

F—#y EHRGEEXR

) cPCD20/25N-RW10B
M CPCD20/25N-RW15A

@ CPQD20/25N-RW22-Y
(D cPQD20/25N-RW22B

CPCD20/25N-RW56B
®© cPCD20/25N-RW32
@ CPCD20/25N-RW59

© cPC20/25N-RG52
® CPC20/25N-RG60

Driving system contents

© CPC20/25N-RG32

© CcPC20/25N-RW13

D CPQ20/25N-RW22

© CPQD20/25N-RW22A-Y
© cPQD20/25N-RW52-Y
® CPQ20/25N-RW7

(D cPCD20/25N-RW33
CPCD20/25N-RW59B

) cPCD20/25N-RG52
() CPCD20/25N-RG60

@) cPCD20/25N-RG32
@) cPCD20/25N-RW13
(D cPQD20/25N-RW21
@ cPQD20/25N-RW22A
(@ cPQD20/25N-RW51-Y
® cPQD20/25N-RW7
(M cPCD20/25N-RW33B

Fg R i 4 A

Item Description Serial No. Page
K1 BB R 5 ODOOOEOOOE®®O® 11
Fig. 1 Driving system )
K 2 BAERS WD ODOOOBOEOLO®®W®® 1-3
Fig. 2 Clutch(clutch type) i
Kl 3 B R 5 @OMEHOOO 16
Fig. 3 Driving system )
Kl 4 fEEh R4 OOOOAAOOMm®E®OOOO®O 1.8
Fig. 4 Driving system )
5 EET OO 110
Fig. 5 Driving system )
K6 ) R 5 OOOOOOOOO 1.1
Fig. 6 Driving system




ltem Description Serial No. Page
K7 [E: R ) 2.0t-2.5t 1-14
Fig.7 Front wheel (Single tyre) 423 %21 /All models of truck )
8 ATFe (WD 2.0t-2.5t 115
Fig.8 Front wheel (Double tyre) 4 ZE R IAIl models of truck )
K9 AHE SR OOEOOOOOOWOO®®O© O 117
Fig. 9 Cooling oil pipe assy OOOHOO® il
& 10 R A O0OO 1-18
Fig. 10 Cooling oil pipe assy )
M1 | RENERR OOOOOO 1-19
Fig. 11 Cooling oil pipe assy i
M12 | A OO 120
Fig. 12 Cooling oil pipe assy i
K13 IXEHF < 2014-02-01 ODOOOOEOCOOOOO® 1.21
Fig. 13 Drive axle DOOR®M®®OO® i

® .f%ﬁéﬁﬁéhin@ese Gaar}?(@ox@B © PRI A T AR
] 13-1 IRE @) B) 6D 0D Okamura Gearbox
Fig. 13-1 | Drive axle =2014-02-01 QOODD0RBVOOE OOO®O 1-25
MEECOOOOOORO® | @OOO

Kl 14 KM OOOOO®»O®
Fig. 14 | Drive axle <2014-02-01 1-29
Kl 14-1 | IKEhHR OOO
Fig. 14-1 | Drive axle =2014-02-01 1-33
Kl 15-1 JEH B B 2.0t-2.5t 1-36
Fig. 15-1 | Brake assy,LH 4=¥ZEA All models of truck )
15-2 | Al sha B 2.0t-2.5t 1-38
Fig. 15-2 | Brake assy,RH 4377 All models of truck )
Kl 16 A (HURE H 1) 4% 1.0t-3.5t 141
Fig. 16 Transmission(clutch type Part-1) ShaoXin JDS RN 44 JDS Series Mechanical -
Kl 17 A (HLEt H2) 4% 1.0t-3.5t 1.44
Fig. 17 Transmission(clutch type Part-2) ShaoXin JDS #FIHLAHF JDS Series Mechanical i

1-B




ltem Description Serial No. Page
H17-a | AL (0 10635 1-48
Fig. 17-a | Spindle assy (ShaoXin) JDS RAIH AT #F JDS Series Mechanical
18 AR QR 4% 1.0t-3.5t YQX. YQXD R /178 A 1-50
Fig. 18 Transmission(tor-con type) ShaoXin YQX, YQXD Series Hydrodynamic Gearbox
19 [ wimEE G 4 1.0t:3.5t YQX. YQXD &A1 /A 156
Fig. 19 Hydraulic clutch(tor-con type) ShaoXin YQX, YQXD Series Hydrodynamic Gearbox
M20 | . BBl Wb GRAR) A% 1.06:3.5t YQXD Rtk 1L A 159
Fig. 20 Cover control valve & inching valve(tor-con type) ShaoXin YQXD Series Hydrodynamic Gearbox
M21 | . SR, b GBI A 1.06:3.5t YQX R 1A 162
Fig. 21 Cover control valve & inching valve(tor-con type) ShaoXin YQX Series Hydrodynamic Gearbox
Il 22 IR A AN A (A% 1.0t-3.5t 47 164
Fig. 22 Reduction & differential (ShaoXin) All models of truck
4 23 BEmE GRAR) 4% 1.0t:3.5t YQX. YQXD &1 /1254 169
Fig. 23 Charging pump(tor-con type) ShaoXin YQX, YQXD Series Hydrodynamic Gearbox
24 | A BB 31D e  1.0t35t | 170
Fig. 24 Transmission(clutch type Part-1) ZhongNan JDS FAIHLkA#FE JDS Series Mechanical
25 LA UK 3 2) o 1ordst . 1-73
Fig. 25 Transmission(clutch type Part-2) ZhongNan JDS RNk # 45 JDS Series Mechanical
L 1.0t:3.5t YQX. YQXD R/ A 178
Fig. 26 Transmission(tor-con type) ZhongNan YQX, YQXD Series Hydrodynamic Gearbox
Kl 27 BB AR GRARD dr 1.0t-3.5t YQX. YQXD FF /1AL A 1-84
Fig. 27 Hydraulic clutch(tor-con type) ZhongNan YQX, YQXD Series Hydrodynamic Gearbox
] 28 DCCT5 il (1 1.0t-3.5t YQXD RFiK /1A 1-86
Fig. 28 inching valve(tor-con type) ZhongNan YQXD Series Hydrodynamic Gearbox
Kl 29 i R EiE GRIED Eg ZhongNan 1.0t-3.5t  YQX RF AL H A 1-90
Fig. 29 Cover control valve & inching valve(tor-con type) YQX Series Hydrodynamic Gearbox
30 PO AR A A (D 1.0t-3.5t 4# R4 1.92
Fig. 30 Reduction & differential (ZhongNan) All models of truck
K 31 M (AR T 1.0t-3.5t YQX. YQXD Rk /)AL H A 1-97
Fig.31 Charging pump(tor-con type) ZhongNan YQX, YQXD Series Hydrodynamic Gearbox

1-C




Fr5 PR i 4 pRE!
ltem Description Serial No. Page
Kl 32 TR FE A B 1.0-3.5t 1-98
Fig. 32 Torque converter assy Y43160X ¥R AL HA (XIAY)
33 A (H 1) Y43160X Hydrodynamic Transmission Gearbox 1-99
Fig. 33 Transmission (part-1) (Okamura) )
Kl 34 A (L 2) 1-103
Fig. 34 Transmission (part-2) 1.0-3.5t
i 35 A (H3) Y43160X W i&ahd e (KAY) 1-105
Fig.35 Transmission (part-3) Y43160X Hydrodynamic Transmission Gearbox
M36 | Fehi (Okamura) 1-107
Fig. 36 CONTROL VALVE )
Kl 37 2.0-2.5t T yRIH RS « 250 A% 2.0-2.5t Y43160X W )15 EM (KIAT) 1-110
Fig. 37 2.0-2.5t REDUCTION & DIFFERENTIAL Hydrodynamic Transmission Gearbox (Okamura)

1-D




K 1
Fig. 1

fezh Z4t

Driving system

(® CPC20/25N-RG2/G5 CPC20/25N-RG51

CPC20/25N-RW10
® CPQ20/25N-RW7

© CPC20/25N-RW13

(® CPQ20/25N-RW7-Y

(© CPC20/25N-RG52

CPC20/25N-RW73

M cPC20/25N-RG59

(O CPC20/25N-RG32
@ cPQ20/25N-RW22
® CPC20/25N-RG60

Fe LY/b SN 4R B I BOE H E R
Item Part No. Description Qty | Remarks or Serial No.
1 Liexip7ig sy 1 DL 13 8 13-1
Drive axle assy See Fig.13 or Fig.13-1
2 | N120-100001-000 A 1 <2014-10-1
} B Gasket -10-15
1598H % &}l
2 | 159895 1598H Salant 1 =2014-10-15
24 B8x25 Except F4h (1)
3 | G000120-008025-01 Pin B8x25 1
4 B8x30 @)
3 | G000120-010030-01 Pin B8x30 1
i 10
4 | G000093-000010-00 Washer 10 10
2 M10x35
5 | G005783-010035-00 Bolt M10x35 8
12 Fe M10x30
6 | G005783-010030-00 Bolt M10x30 2
HUMiAs 1346 Mechanical
7 | JDS25-G00 transmission JDS25 1 <2013-01-01
HLIAZ# 45 Mechanical
7 | N120-120000-G00 transmission JDS25A 1 =2013-01-01
IR
8 | 30HB-100002 Gasket 1
9 Ha 1 DL 2
Clutch See Fig.2
10 | G000093-000010-00 | -l 10 7
Washer 10
124 M10x30
11 | G005783-010030-00 Bolt M10x30 7
AR S (R 5R) W 7
12| N120-113000-000 front wheel assy (Single) 2 See Fig.7

1-1




@ CPC20/25N-RG2/G5 CPC20/25N-RG51 © CPC20/25N-RG52 @ CPC20/25N-RG32
K1 3RS CPC20/25N-RW10  © CPC20/25N-RW13 CcPC20/25N-RW73 (1) CPQ20/25N-RW22
Fig. 1 Driving system ®cPQ20/25N-RW7  ®cPQ20/25N-RW7-Y (D CPC20/25N-RG59  ® CPC20/25N-RG60
s YrkHg B2 HE HEEE
Item Part No. Description Qty | Remarks or Serial No.
AT B R (AUFE ) Inner LK 8
12 | N120-113000-500 front wheel assy(double)| 2 See Fig.8
ANATHE S BB )Outer K8
12 | N120-111000-500 front wheel assy(double) 2 See Fig.8

1-2




K2
Fig.2

AR
Clitch

(® CPC20/25N-RG2/G5 CPC20/25N-RG51

CPC20/25N-RW10
® CPQ20/25N-RW7

© CPC20/25N-RW13
(® CPQ20/25N-RW7-Y

(© CPC20/25N-RG52
CPC20/25N-RW73
M cPC20/25N-RG59

(O CPC20/25N-RG32
@ cPQ20/25N-RW22
® CPC20/25N-RG60

P YL B4 Ho= FVEEE Y
Item Part No. Description Qty | Remarks or Serial No.
A AHB O WX
A1 | N150-120000-000 7 o 1 WOOOVW
Clutch
RO ©
A2 | R9217-110000-000 Clutch 1
PN £2) (G) (62) (1
A3 | N152-120000-000 il 1 VOO0
Clutch
BT A R) (rR2
A4 | R836-120000-000 e 1 ®0
Clutch
Eitkes
1 N163-610100-WO00 Fastener 4
R
2 | N150-120005-000 Plate 2
DI
3 | N150-120003-000 Dustproof hood 1
WRET B A
4 | N163-420100-000 Screw 4
B
5 | N150-120004-000 Clutch cover 1
AR OICICIOJIOI)
6 | N150-120001-000 Clutch housing 1
BT A B F E2) (G) (G2) (T
6 | N152-120001-000 BT . 1 QOOO
Clutch housing
RO ®®
6 | R836-120001-000 Clutch housing 1
A2 PKD-100
7 | PKD-100-G0O Wire 1
pE 12
8 | G000093-000012-00 Washer 12 1
I3 14 BRI SO HABOWE
9 | N150-120002-000 Ball-ended supporting 1 COOLY
stud,clutch release fork

1-3




2
Fig.2

AR
Clitch

(® CPC20/25N-RG2/G5 CPC20/25N-RG51

CPC20/25N-RW10
® CPQ20/25N-RW7

© CPC20/25N-RW13

(® CPQ20/25N-RW7-Y

(© CPC20/25N-RG52

CPC20/25N-RW73

M cPC20/25N-RG59

(O CPC20/25N-RG32
@ cPQ20/25N-RW22
® CPC20/25N-RG60

Clutch pressure plate

s YrkHg B2 &= R BT FH 41
Item Part No. Description Qty | Remarks or Serial No.
£2) (G) (62) (1) (D
9 | R9217-110001-000 4B YR SR Ball- 1 COO00
ended supporting ®®
9 | N152-120002-000 stud,clutch release fork 1
4 el
10 | N150-120007-000 Snap ring 1
N BT
11 | N150-120006-000 I SR 1
Release fork
i B6x12
12 | G00119-000012-00 Pin B6x12 3
13 | G001153-006000-00 | iHF 45°M6 1
Grease nipple
1= M10x35
14 | G005783-010035-00 Bolt M10x35 9
15 | G000093-000010-00 | K 10 9
Washer 10
i 10x35
16 | G000120-010035-00 Pin 10x35 2
Iy B AR E R R A N
A5 | N150-121000-000 Clutch relesae coller assy 1 @4/INC:13,17,18
17 | N150-121002-000 K> . 1
Bushing
S HIKER
18 | N150-121001-000 Clutch relesae coller 1
4y B A& 9688211
19 | 9688211-G00 Release bearing clutch 1
B R ODOO®®M®
20 | N150-122000-000 Clutch pressure plate 1
A o
20 | 30HBG32-121000 7 IS4 6 OBOOO

1-4




2
Fig.2

AR
Clitch

(® CPC20/25N-RG2/G5 CPC20/25N-RG51
© CPC20/25N-RW13
(® CPQ20/25N-RW7-Y

CPC20/25N-RW10
® CPQ20/25N-RW7

(© CPC20/25N-RG52

CPC20/25N-RW73

M cPC20/25N-RG59

(O CPC20/25N-RG32
@ cPQ20/25N-RW22
® CPC20/25N-RG60

23

N150-124000-000

Clutch pressure plate

P YrkHiD ER S e F B 4 1Y
Item Part No. Description Qty | Remarks or Serial No.
154 M8x25
21 | G005783-008025-00 Bolt M8x25 6
#JE 8
22 | G000093-000008-00 Washer 8 1
5 A NBh i R

1-5




K3 fEEhR4
Fig. 3 Driving system

(\) CPCD20/25N-RG2/G5 (1) CPCD20/25N-RG32
) cPCD20/25N-RG52

CPCD20/25N-RG51

(D CPCD20/25N-RW27

@ CcPCD20/25N-RG59
& cPCD20/25N-RG60

10

Fg YL ey 7S B I BOE H E R
Item Part No. Description Qty | Remarks or Serial No.
1 XS i B 1 W 13 5 13-1

Drive axle assy See Fig.13 or Fig.13-1
2 | N120-100001-000 A 1 <2014-10-1
) ) Gasket -10-15
1598H %k
2 | 159895 1598H Salant 1 =2014-10-15
10
3 | G000093-000010-00 Washer 10 10
4% M10x35
4 | G005783-010035-00 Bolt M10x35 2
1242 M10%30
5 | G005783-010030-00 Bolt M10x30 8
AT @) ©) D @ €D ra i
6 | YQXD25A-G00 Hydraulic transmission 1 #e17) Solenoid
WAL A CFEhifern
6 | YQX25A-G00 Hydraulic transmission 1 Manual directional
14 M10%35
7 | G005783-010035-00 Bolt M10x35 9
P 10
8 | G000093-000010-00 Washer 10 9
9 | G000093-000008-00 SKlE 8 6
- ) Washer 8
I M8x25
10 | G005783-008025-00 Bolt M8x25 6
#4 B8x25
11 | G000120-008025-01 Pin B8x25 1
A S R(%E) 7
12 | N120-113000-000 front wheel assy (Single) 2 See Fig.7
P RTFE 5 (U ) Inner LK 8
121 N120-113000-500 front wheel assy(double) 2 See Fig.8

1-6




K3 fEEhR4
Fig. 3 Driving system

(\) CPCD20/25N-RG2/G5 (1) CPCD20/25N-RG32
CPCD20/25N-RG51

@) CPCD20/25N-RG52

(D CPCD20/25N-RW27

@ CcPCD20/25N-RG59
& cPCD20/25N-RG60

10

P YL B4 Ho= FVEEE Y
Item Part No. Description Qty | Remarks or Serial No.
ANHTHS SR (WU )Outer WK 8
12 | N120-111000-500 front wheel assy(double)| 2 See Fig.8

1-7




() cPCD20/25N-RW10 () CPCD20/25N-RW13 CPCD20/25N-RW73 (D) CPQD20/25N-RW21
(@D cPQD20/25N-RW22 (2 CPQD20/25N-RW21-Y (3 CPQD20/25N-RW22-Y (0 CPQD20/25N-RW52-Y

K4 (R4 @ cPQD20/25N-RW51-Y &) cPQD20/25N-RW7 ) cPQD20/25N-RW7-Y ) CPCD20/25N-RW32

Fig. 4 Driving system

(D CcPCD20/25N-RW33

@ cPCD20/25N-RW55

CPCD20/25N-RW56

@ CPCD20/25N-RW43

@ CPCD20/25N-RW59

55 Vg ZFR B i B AR
Item Part No. Description Qty | Remarks or Serial No.
1 SR 1 LIS 13 i 13-1
Drive axle assy See Fig.13 or Fig.13-1
2 | N120-100001-000 gf'fk o 1 <2014-10-15
2 | 159895 oo fjg’jﬁ 1 >2014-10-15
3 | G000120-008025-01 ﬁﬁfgg 2 , | Q0 ©0
3 | G000120-008030-01 ﬁﬁjnBBsgfgo , | OO ®@®®© ©
4 | G000093-000010-00 | 410 8| OO @©®® O
4 | G000093-000010-00 %ﬁgeor 0 | QOBOOO
4 | G000093-000010-00 \%Erg 0 10 ©
5 | G005783-010035-00 | pit M10%35 8
6 | G005783-010030-00 %i%&"fg:fg 2
7 | YQxXD25-G00 i—iﬂi}/?riﬁ%ﬁansmission L o EXCept@ >
7 | YQXD25H1-G00 ﬁy?riﬁ%ansmission 1 oY
8 | G005786-010035-00 | gt M10x1,25%35 8 © ®©®® O
8 | GO05782-010045-00 | pit M10%45 s | QOCOOUV

1-8




Ka s R4
Fig. 4 Driving system

() CPCD20/25N-RW10
@ cPQD20/25N-RW22

CPQD20/25N-RW51-Y (&) CPQD20/25N-RW7
CPCD20/25N-RW56

(D CcPCD20/25N-RW33
@ cPCD20/25N-RW55

() CPCD20/25N-RW13

CPCD20/25N-RW73

(D CPQD20/25N-RW21

@ cPaD20/25N-RW21-Y @ CPQD20/25N-RW22-Y (O CPQD20/25N-RW52-Y
® cPQD20/25N-RW7-Y ) CPCD20/25N-RW32

@ CPCD20/25N-RW43

@ CPCD20/25N-RW59

55 Wk ZFR Ko i B AR
Item Part No. Description Qty | Remarks or Serial No.
i24: M10x35 @)
8 G005783-010035-00 Bolt M10x35 8
21 M10x1.25x35 QOO
9 | G005785-010035-00 | ghi ¥ i TSRS 2
10 | G006170-000010-00 UEEE M10 6 CD @ ® @ @
Nut M10
P 8
11 | G0O00093-000008-00 Washer 8 12
24 M8x20
12 | G005783-008020-00 Bolt M8x20 12
RITAG 2 R (%) e 7
13 | N120-113000-000 front wheel assy (Single) 2 See Fig.7
PR S B (RS ) Inner LK 8
13 | N120-113000-500 front wheel assy(double) 2 See Fig.8
AT B (WU )Outer JNSE:
13 | N120-111000-500 front wheel assy(double) 2 See Fig.8

1-9




K5 fEhR4
Fig.5 Driving system

 cPcD20/25N-RW15A (O CPQD20/25N-RW22A-Y ) CPQD20/25N-RW22A

N

P YL ey 7S M= FVEEE Y
Item Part No. Description Qty | Remarks or Serial No.
3 e
ngzriE\j/Je?mel\gEass JLIE 14 S 141
1 | N133-110000-000 Pivitrgvs Y 1 See Fig.14 or Fig.14-1
(e ek without HE%, Single tyre
8 Front wheel assy) &, singie ly
SRR SLEE 14 S 14-1
1 | R933-110000-500 Pty Y 1 See Fig.14 or Fig.14-1
(& RT#E S R without Wb, Double tyre
Front wheel assy) & Y
i
2 | N163-100001-000 Gasket 1 <2014-10-15
1598H % 3 i
2 | 159895 1598H Salant 1 =2014-10-15
10
2 3 | G000093-000010-00 Washer 10 26
12 i24: M10x35
11 . : 2
> 310 4 | G005783-010035-00 Bolt M10x35 12
7
5 | N163-100002-000 B 1
Bolt
XA 31010-64K00
6 | 31010-64K00-G00 Transmission 1
124 M10x50
7 | G005782-010050-00 Bolt M10x50 5
BEEEM10
8 | G006170-000010-00 Nut M10 6
BERE M10%1.25%16
9 | G005786-010016-00 Nut M10x1.25x16 8
P 8
10 | GO00093-000008-00 Washer 8 1
g 8
11 | G0O097P1-000008-00 Washer 8 1




K5 fEhR4
Fig.5 Driving system

 cPcD20/25N-RW15A (O CPQD20/25N-RW22A-Y ) CPQD20/25N-RW22A

N

P YrkHiD ER S B FVEEE Y
Item Part No. Description Qty | Remarks or Serial No.
12 | G005783-008050-00 | g M8x50 1

: 13 | W20113000000 | 3l iEE) Singie| See Fi
13 | W2o11000500 | gl bl 2 See Pl




Kle fkahsRs
Fig.6 Driving system

D cPcD20/25N-RW10B O CPQD20/25N-RW22B-Y (D CPQD20/25N-RW22B (® CPQD20/25N-RW52B-Y]
(M cPCD20/25N-RW33B @ cPCD20/25N-RW568 (@ CPCD20/25N-RW43B () CPCD20/25N-RW59B
(D cPCD20/25N-RW55B

Fg LY/b SN EA B I BOE H E R
Item Part NO. Description Qty | Remarks or Serial No.
1 IXBI A b 1 LI 14See Fig.14

Driveaxle assy <2014-02-01
1 RSB R 1 I E13-1 See Fig.1-1
Driveaxle assy =2014-02-01
4R
2 | R561-100001-000 Gasket 1 <2014-10-15
1598H £} Ji
2 | 159895 1598H Salant 1 =2014-10-15
IR M12X1.25X35
3 | G005786-012035-00 Bolt M12 X 1.95 X 35 14
4 | G000093-000012-00 B 12 26
Washer 12
FALBNAE 2t-2.5t
5 | Y48140X-000-G00 Host drive housing 1 JL[E 37 See Fig.37
1242 M10X1.25X 50
6 | G005785-010050-04 Bolt M10 X 1.95 X 50 8
L SATR RIS K33 753
7 | R561-130000-000 Cardan assy 1 See Fig 33 ltem3
I 8
8 | G000093-000008-00 Washer 8 12
124 M8X 18
9 | G005783-008018-00 Bolt M8 % 18 12
X8 10
10 | G0O00093-000010-00 Washer 10 16
124 M10X1.25%35
11 | G005786-010035-00 Bolt M10 X 1.95 X 35 8
RT#E SRR (2 %e) L7
12| N120-113000-000 front wheel assy (Single) 2 See Fig.7
P BT B R (ES ) Inner LK 8
12| N120-113000-500 front wheel assy(double) 2 See Fig.8




Kle fkahsRs
Fig.6 Driving system

@ CcPCD20/25N-RW10B ) CPQD20/25N-RW22B-Y @ CPQD20/25N-RW22B  (®) CPQD20/25N-RW52B-Y
(D CPCD20/25N-RW33B CPCD20/25N-RW56B (1) CPCD20/25N-RW43B (1) CPCD20/25N-RW55B

CPCD20/25N-RW59B

Transmission

Fg YL B4 Ho= I BOE H E R
Item Part NO. Description Qty | Remarks or Serial No.
ANHTHS SR (WU )Outer WK 8
12 | N120-111000-500 front wheel assy(double)| 2 See Fig.8
BEFE M12X1.25X40
13 | G005785-012040-00 Bolt M12 X 1.25 X 40 6
Tr I
14 | K91331-30031-G00 Left shock pad 1
15 | K91331-30041-G00 Right shock pad 1
1242 M12X1.25X 85
16 | G005785-012085-00 Bolt M12 X 1.25 X 85 2
124 M12X1.25%X25
17 | G005786-012025-00 Bolt M12 X 125 X 25 4
18 | R561-101000-000 R 2
Bracket
v AR A~ = _

4 4MExcept:Fig.7 Item 3




7 Wi (A 2.0t-2.5t
Fig.7 Front wheel (Single tyre) SHZER All models of truck
Fg YIRS R i FIEEE Y
Item Part NO. Description Qty | Remarks Or Serial No.
N ] BUFC SR (A 52) INC:1-2
A1 | MB250-113000-000 Front wheel assy 2 Sz Solid Tyre
RITAG SR (%) INC:1-2
A1 | N120-113000-000 Front wheel assy 2 FRAENA Inflated tyre
o
1 | N120-113100-000 ibfn%;sg 2 & Black
sEE G - .
2 | GT10823-0000712-00 gj);r ffjfe?%%_% 2 2L Solid Tyre
f= N _49_
2 | GT02082.000071212:00 | [ WEIR TOOA2I2PR 5 | it infated tyre
SR BIR R
3 | N163-110015-000 Nut, Hub 12
ToIR% M 7.00-12 %M Optional
4 GT10823'0000712-02 NOn'trace tyre 700_12 2 i‘[‘\%ﬂé‘\ SO“d Tyre
HBURE Lk
5 | N120-110006-000 Bolt, Hub 12 Single tyre




8wk (D)
Fig.8 Front wheel (Double tyre)

2.0t-2.5t

352271 /All models of truck

F5 YrkHg BFR Hom R BT FH 41
Item Part NO. Description Qty | Remarks Or Serial No.
A1 | MB250-113000-500 fﬁiﬁfﬁgﬁﬁd’gﬂa) 2 %L?&?E‘CSLI? d Tyre
w2 oo | MR o wota ™
AT | N120-113000-500 Fr?fgﬁfh?wheel assy | 2 }E%%:ﬂgﬁ:ﬁ:l;ed tyre

1 | GT10823-0000712-00 iﬁﬁ@ﬁr S 4 | SLO#ER Solid Tyre

1 | GT02982-000071212-00 ﬁféff ﬁyzéoo-1 212PR 14 | 540 Inflated tyre

2 | N120-111100-500 gﬁ@f&‘rﬁi sy 2 45 Black

3 | N120-110002-500 fﬁg 2

4 | N120-113100-500 l'f fgf%?mﬁa sy 2 ¢4 Black

5 | R930-110001-500 ;ieﬁd’fﬁ o 1

5 | R930-110002-500 ff; ﬁj’gﬁiight 1

6 | G005783-012045-00 | pit 12745 6

7 | G000093-000012-00 %f'shlf i 6

8 | G006170-000012-00 fiM’\gz 6

9 | 50CDA-210001 AITERE 2 | I Inflated tyre

Extension tube

1-15



8 WiFe CWE) 2.0t-2.5t

Fig.8 Front wheel (Double tyre) 4= EB 47 /ANl models of truck
s YrkHiD ER S e Fe i BE ] 4 1Y
Item Part NO. Description Qty | Remarks Or Serial No.
10 | N163-110015-000 ﬁi\iﬁf 12
11 | N120-110001-500 gfiﬁmiz% 12 Douxglfj\tyre




K9

7 E I R

Fig.9 Cooling oil pipe assy

() CPCD20/25N-RG2/G5 () CPCD20/25N-RG32

(D cPQD20/25N-RW21
(D CPCD20/25N-RW27

CPCD20/25N-RW56
) cPCD20/25N-RG59

@ cPQD20/25N-RW22

CPCD20/25N-RW10
@ cPQD20/25N-RW21-Y

) CPCD20/25N-RW13
@ cPQD20/25N-RW22-Y

© cPQD20/25N-RW52-Y () CPQD20/25N-RW51-Y () CPQD20/25N-RW7
® cPQD20/25N-RW7-Y () CPCD20/25N-RW32

© cPCD20/25N-RW43
&) CPCD20/25N-RG60

(D CPCD20/25N-RW33
O CPCD20/25N-RW55

CPCD20/25N-RG51
) cPCD20/25N-RG52

75 YrEg ZFR B ey s AR
Item Part No. Description Qty | Remarks or Serial No.
A1 | N160-110000-000 gﬂﬁﬁgp’fﬁe assy e %% % % ©
A2 | N164-110000-000 g?ﬂfﬁfﬁfﬁ o assy 1 @ % (% %% )

1 | Q672-23-G00 gﬁ?ﬂ%i;fﬁ 23 4

2 | G005783-008012-00 ﬁ%,\'}"{fﬂf 4

3 | G000093-000008-00 | Lf 8 4

Washer 8

4 | N160-110002-000 *C@é% . 4
5-1 | N160-110002-W00 E?u%;b';ﬂgg 1 %% % % ©
5-2 | N164-110002-W00 fﬁb’;sgg 1 @ % % %% )
6-1 | N160-110003-W00 E?u%;b';i‘i‘gg 1 %% % (%D ©
6-2 | N164-110002-W00 fu%;b';lfgg 1 @ % %% )

7 | N160-110001-000 ?gf:gzi%o% 2

8 | J000982-000014-00 %EJ; 2

9 | G0097P1-000008-00 %?Sfer o 4




K10

7o EIMAE K

Fig.10 Cooling oil pipe assy

() CPCD20/25N-RW10B (1) CPCD20/25N-RW33B (@) CPCD20/25N-RW56B

Fg LY/b SN B i B FIEEE Y
ltem Part No. Description Qty | Remarks or Serial No.
P EIE S
A1 | R561-120000-000 Oil coolingpipe assy 1
XU 22 IR 20
1 | Q672-20-G00 Clamp 20 4
EE M8x12
2 | G005783-008012-00 Bolt M8x12 4
3 | G000093-000008-00 S[E 8 4
Washer 8
K
4 | N160-120002-000 Clamp 4
AL | =
5 | N160-110002-W00 e L=2100 1
Rubber pipe
Ji & L=2400
6 | N160-110003-W00 Rubber pipe 1
BRI
7 | N040-110001-000 Link bolt 2
o A N
8 | N040-110100-000 el 5 £ 2
Connector
P 8
9 | G0097P1-000008-00 Washer 8 4




K 11
Fig.11

2 HhE SR
Cooling oil pipe assy

O cPQD20/25N-RW22B-Y () CPQD20/25N-RW22B  (®) CPQD20/25N-RW52B-Y
@ cpPcD20/25N-RW43B (D CPCD20/25N-RW55B

Fg LY/b SN Eais HiE FIEEE Y
ltem Part No. Description Qty | Remarks or Serial No.
P EIE S
A1 | R564-110000-000 Oil coolingpipe assy 1
WA 22 3 il 23
1 | Q672-23-G00 Clamp 23 4
IZH: M8x16
2 | G005783-008012-00 Bolt M8x16 2
3 | G000093-000008-00 S[E 8 2
Washer 8
K
4 | N160-120002-000 Clamp 2
AL | =
5 | R564-110001-W00 e L=1550 2
Rubber pipe
e 14
6 | JO00982-000014-00 Washer 14 2
BRI
7 | N040-110001-000 Link bolt 2
o A N
8 | N040-110100-000 EI{EE G 2
onnector




K12

7o EIMAE K

Fig.12 Cooling oil pipe assy

 cPcD20/25N-RW15A (O CPQD20/25N-RW22A-Y ) CPQD20/25N-RW22A

s YrkHg B2 VG R BT FH 41
Item Part No. Description Qty | Remarks or Serial No.
I SRR
A1 | N163-120000-000 Oil coolingpipe assy 1
1 N163-120001-000 BzIR AR 2
Bolt
16
2 | J0O01002-000016-00 Washer 16 4
7N s o
3 | N163-120100-000 AR R 1
Cooling pipe assy
WU 22 LI 23
4 | Q672-23-G00 Clamp 23 4
5 | N163-120004-W00 e L=1410 1
Rubber pipe
E{ UK T
6 | N163-120002-000 Clamp 2
7 | G000093-000008-00 i 8 2
a ; Washer 8
W2 M8x12
8 G005783-008012-00 Bolt M8x12

1-20




